

ANEXO II - DISPOSICIÓN N° 0075-16

PRESENTACION	MONODROGA
300 mg comp.rec.x 60	abacavir
300 mg comp.x 60	abacavir
sol.oral x 240 ml	abacavir
20mg/ml sol.oral x 240ml	abacavir
Comp. Rec. x 30	abacavir+lamivudina
comp.rec.x 60	abacavir+lamivudina+zidovudina
comp.x 60	abacavir+lamivudina+zidovudina
1 mg comp.rec.x 30	anastrozol
1 mg comp.rec.x 28	anastrozol
1 mg comp.x 28	anastrozol
10000 UI f.a.	asparaginasa
50 mg comp.x 28	bicalutamida
50 mg comp.rec.x 28	bicalutamida
150 mg comp.x 28	bicalutamida
50 mg comp.x 30	bicalutamida
150mg Comp. Rec. x 30	Bicalutamida
50 mg comp.rec.x 30	bicalutamida
iny.a.x 1	bleomicina
15 mg iny.liof.f.a.x 1	bleomicina
liof.iny.f.a.x 1 x 10 ml	bleomicina
implante bimens.+jga.x 1	busereline
grag.x 25	busulfano
450 mg iny.liof.f.a.x 1	carboplatino
450 mg a.x 1	carboplatino
450 mg liof.pvo.	carboplatino
450 mg sol.iny.a.x1x45ml	carboplatino
450 mg iny.f.a.x 1	carboplatino
150 mg liof.pvo.	carboplatino
150mg Iny. Amp. x 1	carboplatino
150 mg fco.a.liof.x 1	Carboplatino
Liof. 150mg F.Amp. x 1	carboplatino
150 mg f.a.x 1	carboplatino
150 mg iny.liof.f.a.x 1	carboplatino
150 mg iny.f.a.x 1	carboplatino
150 mg sol.iny.a.x1x15ml	carboplatino
50 mg iny.liof.f.a.x 1	Carboplatino
100 mg iny.f.a.x 1	carmustina
100 mg f.a.x 1+disolv.	carmustina
1000 mg iny.liof.f.a.x 1	ciclofosfamida
50 mg comp.rec.x 30	ciclofosfamida
1000 mg f.a.x 1	ciclofosfamida
200 mg f.a.x 5	ciclofosfamida
50 mg grag.x 30	ciclofosfamida
1000 mg iny.f.a.x 1	ciclofosfamida
200 mg f.a.x 6	ciclofosfamida
200 mg f.a.x 6+diluy.x 6	ciclofosfamida
100 mg comp.blister x 30	ciproterona
50 mg comp.blister x 50	ciproterona
comp.x 30	ciproterona
10 mg iny.f.a.x 1	cisplatino
Liof. 10mg Iny. Amp. x 1	cisplatino

10 mg/20 ml f.a.x 1	cisplatino
10 mg iny.liof.f.a.x 1	cisplatino
10 mg sol.iny.a.x1x10ml	cisplatino
50 mg iny.liof.f.a.x 1	cisplatino
50 mg fco.perf.x 100 ml	cisplatino
50 mg/100 ml f.a.x 1	cisplatino
50 mg liof.f.a.x 1	cisplatino
50 mg iny.f.a.x 1+solv.	cisplatino
50 mg iny.f.a.x 1	cisplatino
50 mg f.a.x 1	cisplatino
50 mg sol.iny.a.x1x50ml	cisplatino
1 g a.x 1	citarabina
1 g fco.a.x 1	citarabina
1000 mg iny.a.x 1	citarabina
100 mg pvo.liof.	citarabina
1000 mg pvo.liof.	citarabina
500 mg pvo.liof.	citarabina
iny.liof.f.a.x 1	citarabina
2 mg grag.x 25	clorambucilo
jga.prell.x 28	copolímero-1
100 mg pvo.liof.f.a.x 1	dacarbazina
200 mg pvo.liof.f.a.x 1	dacarbazina
200 mg iny.liof.f.a.x 1	dacarbazina
0.5mg lny. Amp. x 1	dactinomicina
20 mg f.a.x 1+a.solv.	daunomicina
20 mg f.a.x 1	daunomicina
4 mg comp x 10	Dexametasona
4 mg comp x 20	Dexametasona
8 mg comp x 10	Dexametasona
8 mg comp x 20	Dexametasona
8 mg comp.ran.x 10	dexametasona
8 mg comp.ran.x 30	dexametasona
500 mg liof.f.a.x 1	dexrazoxane,clorh.
100 mg comp.x 60	didanosina
200 mg comp.x 60	didanosina
250 mg caps.gastr.x 30	didanosina
400 mg caps.gastr.x 30	didanosina
200 mg caps.x 30	didanosina
250 mg caps.x 30	didanosina
400 mg caps.x 30	didanosina
1mg Comp. x 30	dietilestilbestrol
2.5 mg iny.a.x 6	dnasa humana recombinante
20 mg f.a.x 1+disolv.x 1	docetaxel
20 mg f.a.x 1 x 0.5 ml	docetaxel
20 mg liof iny fco amp x 1	docetaxel
20 mg f.a.monods.+disolv	docetaxel
20 mg. iny. fco. amp. x 1	docetaxel
20 mg f.a.x 1 x 0.5 ml	Docetaxel
20mg F.Amp. x 1 + Amp. Solv.x 1	docetaxel
20 mg f.a.x 1+solv.	docetaxel
20 mg f.a.x 1	docetaxel
20 mg f.a.+solv.x 1	docetaxel
20 mg iny.f.a.x 1+a.dil.	Docetaxel

80mg F.Amp. x 1 + Amp. Solv.x 1	Docetaxel
80 mg. iny. fco. amp. x 1	docetaxel
80 mg f.a.+solv.x 1	docetaxel
80mg Iny. F.Amp. x 1 + Diluy.	docetaxel
80 mg f.a.x 1	Docetaxel
80 mg liof iny fco amp x 1	Docetaxel
80 mg f.a.x 1+disolv.x 1	docetaxel
80 mg f.a.monods.+disolv	docetaxel
80 mg f.a.x 1 x 2 ml	docetaxel
80 mg iny.f.a.x 1+a.dil.	docetaxel
10 mg f.a.x 1	Doxorrubicina
50 mg liof.f.a.x 1	doxorubicina
10 mg f.a.x 1+solv.	doxorubicina
50 mg f.a.x 1	doxorubicina
10 mg pvo.liof.a.x 1	doxorubicina
50 mg pvo.liof.a.x 1	doxorubicina
10 mg liof.f.a.x 1	doxorubicina
50 mg liof.f.a.x 1	doxorubicina
200 mg caps.x 90	efavirenz
600mg Comp. Rec. x 30	efavirenz
600 mg comp.x 30	efavirenz
10 mg f.a.x 1	epirubicina
50 mg f.a.x 1	epirubicina
10 mg iny.liof.f.a.x 1	epirubicina
50 mg iny.liof.f.a.x 1	epirubicina
50 mg iny.f.a.x 1	epirubicina
140 mg caps.x 100	estramustina
1 g iny.f.a.	estreptomicina
400mg Blst. Comp. x 50	etambutol
100 mg a.x 1	etopósido
100 mg a.x 1 x 5 ml	etopósido
100mg Caps. x 10	Etopósido
100 mg iny.f.a.x 1	etopósido
100mg Iny. Amp. x 1 x 5ml	Etopósido
100 mg/5 ml iny.f.a.x 1	etopósido
iny.a.x 1 x 5 ml	etopósido
50 mg caps.x 20	etopósido
25 mg comp.rec.x 30	exemestano
300 mcg f.a.x 1	filgrastim
300 mcg jga.prell.x 1	filgrastim
30MUI F.Amp. x 1	filgrastim
300 mcg fco amp x 5	Filgrastim
30 MUI jga.prell.x 0.5ml	filgrastim
30 MU sol.iny.f.a.x 1	filgrastim
30 MU sol.iny.f.a.x 5	filgrastim
48 MU sol.iny.f.a.x 1	filgrastim
30 MUI (300 mcg) f.a.x 1	filgrastim
30 MUI (300 mcg) f.a.x 5	filgrastim
30 MUI (300 mcg) f.a.x 8	filgrastim
48 MUI (480 mcg) f.a.x 5	filgrastim
Liof. 50mg F.Amp. x 1	fludarabina
Liof. 50mg F.Amp. x 5	fludarabina
iny.f.a.x 1	fludarabina

iny.f.a.x 5	fludarabina
10 mg comp.x 15	fludarabina
50 mg iny.amp. x 1	fludarabina
50 mg iny.amp. x 5	fludarabina
10 mg comp.rec.x 15	fludarabina
Liof. 50mg Iny. F.Amp. x 5	fludarabina
50mg Iny. F.Amp. x 5	Fludarabina
Liof. 50mg Polvo F.Amp. x 1	fludarabina
Liof. 50mg Iny. F.Amp. x 1	fludarabina
10 mg comp. x 15	fludarabina
50 mg a.x 1	fludarabina
500 mg iny.f.a.x 5	fluorouracilo
500mg Iny. Amp. x 4	Fluorouracilo
500 mg/10 ml a.x 5	fluorouracilo
500 mg fco.a.x 5	fluorouracilo
500 mg iny.a.x 5 x 10 ml	fluorouracilo
250 mg comp.x 60	flutamida
comp.x 60	flutamida
250mg Comp. Rec. x 60	Flutamida
200mg F.Amp x 1	gemcitabina
Liof. 200mg Iny. F.Amp. x 1	gemcitabina
Liof 200 mg iny vial x 1	gemcitabina
200 mg liof.iny.f.a.x 1	gemcitabina
200 mg a.x 1	Gemcitabina
1 g liof.iny.f.a.x 1	Gemcitabina
1 g f.a.x 1	gemcitabina
1 g f.a.iny.liof.x 1	gemcitabina
1000 mg liof.iny.f.a.x 1	gemcitabina
1000 mg a.x 1	gemcitabina
Liof 1000 mg iny vial x 1	gemcitabina
1000 mg F.Amp x 1	gemcitabina
3.6 mg depot x 1	goserelin,acetato
depot x 1	goserelin,acetato
500 mg caps.x 100	hidroxiurea
500mg Comp. x 20	Hidroxiurea
500 mg caps.x 20	hidroxiurea
10 mg liof.f.a.x 1	idarrubicina
10 mg iny.f.a.x 1+solv.	idarrubicina
5 mg iny.f.a.x 1+solv.	idarrubicina
1 g f.a.x 1	ifosfamida
1000 mg f.a.	ifosfamida
Liof. 1g Iny. F.Amp. x 1	ifosfamida
1 g iny.f.a.x 1	ifosfamida
400 mg comp.x 180	indinavir
400 mg caps.x 180	indinavir
180 mg. Fco.Vial x 1	Interferon Alfa 2 A
Autoinyector 180mg/0.5ml	Interferon Alfa 2 A
180 mg. Fco.Vial x 1	interferón alfa 2 A pegilado
10000000UI liof.f.a.+dil	interferón alfa 2 B
3000000UI liof.f.a.+dil.	interferón alfa 2 B
5000000UI liof.f.a.+dil.	interferón alfa 2 B
3 MUI f.a.liof.x1+disol.	interferón alfa 2 B
18 MUI aplic.multidos.x1	interferón alfa 2 B

30 MUI aplic.multidos.x1	interferón alfa 2 B
60 MUI aplic.multidos.x1	interferón alfa 2 B
120 mcg jga.prell.x 1	interferón alfa 2 B pegilado
150 mcg jga.prell.x 1	interferón alfa 2 B pegilado
50 mcg jga.prell.x 1	interferón alfa 2 B pegilado
80 mcg jga.prell.x 1	interferón alfa 2 B pegilado
IM jer.prell.x 1 ml x 4	interferón beta
30mcg /0.5ml Jer. Pre Carg	interferón beta
15 env.indiv.+kit c/jga.	interferón beta
vial x 15+jga.x15 c/dil.	interferón beta
44mcg jga.prel.x12x0.5ml	interferón beta
jga.pre.x12x0.5ml+ag.29G	interferón beta
12 MUI jga.prell.x 12	interferón beta
6 MUI jga.prell.x 12	interferón beta
44mcg Cart. Multidosis x 3 Dosis	interferón beta
iny.x 4 cart.(3 ds.c/u)	interferón beta
22mcg Jer. Prell. x 12	interferón beta
44mcg Jer. Prell. x 12	interferón beta
6 MUI/22 mcg. JeringaPre- Llenada x 12 + Sol.	Interferon Beta 1 A
1 mg liof.f.a.x 1	interleukina-2 humana recomb.
100 mg iny.f.a.x 5 ml	irinotecan
100mg/5ml iny.sol.f.a.x1	irinotecan
100 mg f.a.x 1	irinotecan
100 mg iny.f.a.x 1	irinotecan
100mg Iny. F.Amp. x 1 x 5ml	irinotecan
300 mg comp.x 30	isoniacida
150 mg comp.rec.x 60	lamivudina
sol.x 240 ml	lamivudina
100 mg comp.rec.x 28	lamivudina
150 mg comp.x 60	lamivudina
comp.x 60	lamivudina
comp.rec.x 60	lamivudina+zidovudina
150mg/300mg comp.rec. x60	lamivudina+zidovudina
15 mg comp.x 10	leucovorina
50 mg f.a.x 1	leucovorina
50 mg liof.f.a.x 1	leucovorina
50 mg/5 ml f.a.x 1	leucovorina
Liof. 50mg Iny. F.Amp. x 1	leucovorina
kit x 1	leuprolide,acetato
7.5 mg fco.amp. kit x 1	leuprolide,acetato
caps.x 6	lomustina
10 mg comp.x 20	medroxiprogesterona
caps.x 20	medroxiprogesterona
iny.f.a.x 1 x 2.5 ml	medroxiprogesterona
500 mg caps.x 20	medroxiprogesterona
160 mg comp.x 30	megestrol
2 mg comp.x 25	melfalano
50mg Iny. F.Amp. x 1	melfalano
50 mg comp.x 25	mercaptopurina
comp.x 25	mercaptopurina
200 mg a.x 10 x 2 ml	mesna

200 mg a.x 15 x 2 ml	mesna
200 mg sol.iny.a.x 10	mesna
200 mg a.x 15	mesna
500 mg iny.f.a.+a.solv.	metilprednisolona
500 mg f.a.+dil.	metilprednisolona
100 mg comp.ran.x 10	metilprednisolona
16 mg comp.ran.x 20	metilprednisolona
40mg Comp. Ran. x 20	metilprednisolona
15 mg f.a.x 5 x 2 ml	metotrexato
20 mg f.a.x 4	metotrexato
15 mg iny.a.x 5	metotrexato
50 mg/2 ml f.a.x 1	metotrexato
500 mg/20 ml f.a.x 1	metotrexato
1000 mg liof.f.a.x 1	metotrexato
50 mg liof.f.a.x 1	metotrexato
500 mg liof.f.a.x 1	metotrexato
50 mg f.a.x 1	metotrexato
500 mg f.a.x 1	metotrexato
1000 mg iny.f.a.x 1	metotrexato
50 mg iny.f.a.x 1	metotrexato
15 mg iny.f.a.x 5 x 3 ml	metotrexato
20 mg liof.f.a.x 1	mitomicina
20 mg f.a.x 1	mitomicina
20 mg iny.f.a.x 1	mitomicina
20 mg iny.pvo.liof.	mitomicina
Liof. 20mg Iny. F.Amp. x 1	Mitomicina
20 mg a.x 1	mitoxantrona
20 mg sol.iny.f.a.x 1	mitoxantrona
250 mg comp.x 270	nelfinavir
200 mg comp.x 100	nevirapina
200 mg comp.x 60	nevirapina
susp.x 240 ml	nevirapina
0.1 mg. Fco.Amp. x 5 x 1 cc.	octeotrida
1 mg. Fco.Amp. x 1 x 5 cc.	octeotrida
50 mg liof.f.a.x 1	oxaliplatino
50 mg f.a.x 1	oxaliplatino
50mg Iny. F.Amp. x 1	oxaliplatino
50 mg iny.x 1	oxaliplatino
50 mg f.a.liof.p/perf.x1	oxaliplatino
50 mg f.a.iny.liof.x 1	oxaliplatino
100 mg f.a.x 1	oxaliplatino
100mg f.a.liof.p/perf.x1	oxaliplatino
100 mg f.a.iny.liof.x 1	oxaliplatino
100 mg iny.x 1	oxaliplatino
100mg Iny. F.Amp. x 1	oxaliplatino
100 mg liof.f.a.x 1	oxaliplatino
Liof. 100mg Iny. Polvo F.Amp. x 1	oxaliplatino
30 mg f.a.x 1	paclitaxel
30 mg f.a.x 5 c/set inf.	paclitaxel
30 mg iny.sol.f.a.x 1	paclitaxel
30 mg f.a.x 10	paclitaxel
30 mg f.a.x 5 ml	paclitaxel

30 mg iny.f.a.x 1	paclitaxel
30 mg iny.f.a.x 1 x 5 ml	paclitaxel
30 mg f.a.x 1 x 5 ml	paclitaxel
30 mg a.x 5+set inf.(NF)	paclitaxel
30 mg/5 ml f.a.x 1 (NF)	paclitaxel
30 mg/5 ml f.a.x 5+set	paclitaxel
30 mg a.x 1	paclitaxel
30 mg a.x 5	paclitaxel
100 mg f.a.x 1	paclitaxel
100 mg a.x1+set inf.(NF)	paclitaxel
100 mg kit de perfusión	paclitaxel
100 mg a.x 1	paclitaxel
100 mg iny.f.a.x 1	paclitaxel
100 mg f.a.sol.x 1	paclitaxel
100 mg iny.f.a.x 1 x17ml	paclitaxel
100mg F.Amp. x 1 x 17ml	paclitaxel
150 mg iny.f.a.x 1 x25ml	paclitaxel
150 mg kit de perfusión	paclitaxel
150mg Iny. F.Amp. x 1	paclitaxel
150 mg f.a.x 1	paclitaxel
150 mg a.x 1	paclitaxel
150 mg iny.sol.f.a.x 1	paclitaxel
150 mg f.a.x 25 ml	paclitaxel
300 mg iny.sol.f.a.x 1	paclitaxel
300 mg iny.f.a.x 1	paclitaxel
300mg F.Amp. x 1 x 50ml	paclitaxel
300 mg iny.f.a.x 1x 50ml	paclitaxel
300 mg f.a.x 1	paclitaxel
300 mg/50 ml f.a.x 1+set	paclitaxel
300 mg f.a.x1 c/set inf.	paclitaxel
300 mg f.a.sol.x1 x 50ml	paclitaxel
300 mg kit de perfusión	paclitaxel
100 mg caps.x 30	pamidronato disódico
100 mg caps.x 60	pamidronato disódico
30 mg iny.liof.f.a.x 1	pamidronato disódico
90 mg iny.liof.f.a.x 1	pamidronato disódico
90 mg liof.f.a.x 1	pamidronato disódico
250mg Comp. x 100	pirazinamida
200 mg caps.x 50	ribavirina
300 mg caps.x 8	rifampicina
Caps. x 30	rifampicina+isoniacida
Grag. x 10	Rifampicina+Trimetoprima
Grag. x 20	rifampicina+trimetoprima
caps.x 168	ritonavir
comp.rec.x 30	ritonavir
50/200 mg comp.rec.x 120	ritonavir+lopinavir
jbe.x 160 ml	ritonavir+lopinavir
500mg. Comp. x 120	Saquinavir
200 mg caps.x 240	saquinavir
500mg Comp. Rec. x 120	saquinavir
30 mg caps.x 60	stavudina
40 mg caps.x 60	stavudina

1 mg./1 ml. Polvo p/Jbe. x 1 x 200 ml.	stavudina
20 mg comp.x 60	stavudina
1mg/ml pvo.f.a.x1 x200ml	stavudina
20 mg comp.x 30	tamoxifeno
10 mg comp.x 30	tamoxifeno
comp.x 25	tioguanina
300 mg/5 ml amp.x 28	tobramicina
300 mg/5 ml amp.x 56	tobramicina
sol.p/inh.a.monod.x 56	tobramicina
Cáps.duras x 224+inh.x 5	tobramicina
300mg /5ml Cánulas Monodosis x 28	tobramicina
sol.p/inh.fco.amp.x 56	tobramicina
300mg/5ml fco.amp.x 56	tobramicina
4 mg f.a.x 1	topotecan
4 mg f.a.x 5	topotecan
4 mg iny.f.a.liof.x 1	topotecan
Liof. 4mg F.Amp. x 5	Topotecan
10 mg comp.x 100	transretinoico,ác.
3.75 mg Mensual kit x 1	triptorelina
3.75mg liof.jga+dil+acc.	triptorelina
10 mg liof.f.a.x 1	vinblastina
1 mg iny.liof.f.a.	vincristina
1 mg iny.a.x 1	vincristina
10 mg iny.x 1	vinorelbine
50 mg iny.x 1	vinorelbine
50 mg sol.iny.f.a.x 1	vinorelbine
50 mg iny.a.x 1	vinorelbine
50mg Iny. F.Amp. x 1 x 5ml	vinorelbine
50 mg iny.sol.x 1	vinorelbine
50 mg iny.f.a.x 1	vinorelbine
0.75 mg comp.x 100	zalcitabina
100 mg caps.x 100	zidovudina
10mg /ml Jbe. x 240ml	Zidovudina
jbe.x 240 ml	Zidovudina
200 mg/20 ml f.a.x 1	zidovudina
250 mg caps.x 60	zidovudina